
QR300 Firefighting 
Suppression Skid

Parts Manual

NOTE: Flaman believes in continuous improvement and as such, manuals, brochures and    
            specifications are subject to change.

Published: July 30, 2024

QR300 parts manual includes serial number FSS3001-FSS30026



FLAMAN QR300 PARTS MANUAL 2

Parts
ITEM # PART # QTY DESCRIPTION

1 300-BASE-ASSY 1 SKID 300 GAL FIRE SUPPRESSION UNIT

2 300-CAGE-ASSY 1 ACC CAGE 300 GAL FIRE SKID

3 300-TOP-TOOLBOX 1 TOOL BOX 300 GAL FIRE SKID

4 REDFIRETANK300 1 300 IMP GAL LEG TANK RED

5 HWG100115 2 1” X 15’ RATCHET STRAP S-HOOK

6 1175-6-100-RXXX 1 1” X 100’ HOSE REEL ONLY

7 FL311-100MFM100 1 1” X 100’ HOSE W/MPT ENDS & BRASS SWIVEL

8 RB150-100 1 1-1/2” X 1” REDUCER BUSHING

9 50.015.002 1 1-1/2” FIRE NOZZLE

10 HB100 2 1” MPT X HB

11 G87-150 1 FIRE FP ADAPTER 1-1/2” FPT

12 RN200-150 1 2” X 1-1/2” REDUCER

13 MVS220FP 1 2” FP FLANGE BALL VALVE

14 M220A 1 2” FP FLANGE X MCL

15 MV220BL 1 2” FP FLANGE BALL VALVE 3 WAY BL

16 M220FPT 2 2” FP FLANGE X FPT

17 RB200-150 2 2” X 1-1/2” REDUCER BUSHING

18 MV220SL 1 2” FP FLANGE BALL VALVE 3 WAY SL

19 PG-0100 1 GAUGE 100PSI

20 RB100-025 1 1” X 1/4” REDUCER

21 WS1565H 1 1.5” BE WILDLAND FIRE PUMP

22 HBT200 1 2” HB TEE

23 HB200 1 2” MPT X HB

24 SUV100FP 1 BANJO 1” FP BALL VALVE

25 M220BRB90 1 2” FP FLANGE X HB 90

26 M220BRB 1 2” FP FLANGE X HB

1

2
3

4

5

6



FLAMAN QR300 PARTS MANUAL 3

9

8

7 10 11

12

14

13 18

15 16 17

16 17 19

20
21

22

23 26

25

10

24



FLAMAN QR300 PARTS MANUAL 4

PART # QTY DESCRIPTION

G941H-200 7” 2” AIR SEEDER HOSE (TANK TO TEE FITTING)

G941H-200 7-1/2” 2” AIR SEEDER HOSE (TANK TO PUMP)

G941H-200 39” 2” AIR SEEDER HOSE (PUMP TO RETURN)

G941H-100 32” 1” AIR SEEDER ( PUMP TO HOSE REEL)

PC-10 6 2-1/2 PUNCH CLAMP 

PC-6 2 1-1/2” PUNCH CLAMP 

G2 6 2” FP FLANGE GASKET 

FC220 6 2” FP FLANGE CLAMP 

HOSE, CLAMPS & GASKETS

PART # QTY DESCRIPTION

110120361 8 7/16” X 1” BOLTS 

1137027 8 7/16” LOCK NUT 

21363 4 3/8” X 2-1/2” CB 

37341 4 3/8” FLANGE NUTS 

CBZ5C06048 4 3/8” x 3” CB

37341 4 3/8” FLANGE NUTS

CBZ5C05040 8 5/16" X 2-1/2" CB 

37339 8 5/16” FLANGE NUTS

13055 8 5/16” X 1” BOLTS

37339 8 5/16" FLANGE NUT

1121255 4 5/16” X 1” CB

37339 4 5/16” FLANGE NUTS 

CBZ5C05040 4 5/16” X 2-1/2” CB

37339 4 5/16” FLANGE NUTS

13055 4 5/16” X 1 BOLTS

37021 4 5/16” LOCK NUTS

1133215 8 5/16” FLAT WASHERS

110120333 4 5/16” X 3” BOLTS

1133215 24 5/16” X 1-1/2” FENDER WASHER

37021 4 5/16” LUCK NUTS

1133215 4 5/16” FLAT WASHERS

13055 12 5/16” X 1 BOLTS

1133215 12 5/16” FLAT WASHERS

37021 12 5/16” LUCK NUTS

DYN 65117 4 3/8” EYE BOLTS

37341 4 3/8” FLANGE NUT

CAGE MOUNT BOTTOM

HARDWARE

UPPER CAGE FRAME REAR

UPPER CAGE FRONT TOOL TRAY MOUNTS

SIDE CAGE FRAME

SIDE TOOL MOUNT

TOOLBOX

REAR TOOL HOLDER

REEL MOUNT

PUMP POINT

TANK BRACKETS



FLAMAN QR300 PARTS MANUAL 5

2500 South Service Road West Swift Current, SK, S9H 5J9

Phone: 306.778.3338

Email:

www.flaman.com


